




INTERNATIONAL CONFERENCE 
 

SUSTAINABLE SOLUTIONS IN 

WATER MANAGEMENT 2017 
 

 

 

 

Conference Proceedings 
 

 

 

 

 
MAY 15 - 17, 2017 

PALACE OF PARLIAMENT 

BUCHAREST, ROMANIA 

 
 

ARA Publishing 

I 

 



ORGANIZER 
ROMANIAN WATER ASSOCIATION 

No. 202H Splaiul Independence, Bl. 2, Section 1, Sc. A, Ground Floor, Ap. 2,  

S. 6, Bucharest, România, Phone: 021 316 27 87/68, Fax: 021 316 27 88/68 

E-mail: cts@ara.ro, secretariat@ara.ro 

Website: www.ara.ro, www.araexpoapa.ro, conference2017.araexpoapa.ro 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Descrierea CIP a Bibliotecii Naţionale a României 
SUSTAINABLE SOLUTIONS IN WATER MANAGEMENT 2017. 
International conference (2017; Bucharest) 
[...]
are presented in the five part. In the last part of the paper are presented new developing directions 
with other wastewater stations through POIM Large Operational Infrastructure Programme.  

23 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
2. EXPERIMENTAL METHODS 

BOD or the biochemical oxygen demand of waste water represents the quantity of oxygen 
needed for aerobic biochemical degradation of total organic solids for 5 days and 20°C, which is 
the standard (biochemical oxygen 5 days).  

COD or chemical oxygen demand quantifies the carbon present in all types of organic 
substance by determining the oxygen utilization of potassium dichromate in acid solution. Total 
nitrogen occurs as free ammonia, nitrite, nitrate and organic nitrogen. Total solids mean the sum 
of suspended solids and liquefy solids. For BOD, the standard analysis are ISO 5815/1991, for 
COD - ISO 6060/1996, ammonium - SR ISO 7150-1/2001, nitrates - SR ISO 7890-3/2000, 
nitrogen - ISO 6777/1996, phosphorus - SREN 1189/2000, total suspended matter - STAS 
6953/1981 [9,10,11,12]. 

The Livada wastewater treatment plant laboratory, equipped with high performance 
equipment, achieves daily, usual monitoring, and more complex analyses, with a rare frequency 
(Figure 1), are performed by ANAR accredited laboratory from Satu Mare.  

Quality requirements of the treated water are established through HG nr. 188/2002 (NTPA 
001), modified and completed with HG nr. 352/2005, as well as with the operating license issued 
by National Administration “Apele Române”. 

The samples, which are about to be collected and analysed are gathered from several points 
of the technological flow, in order to obtain the information necessary to lead the purging process 
in optimal conditions, and the reinsertion into emissary of a purged water, that would correspond 
to current legal requirements [2]. 

 

 

Figure 1. Wastewater treatment plant facilities with laboratory equipment 
 

Physico-chemical parameters can be followed through, taking instant and daily samples, with 
the help of the automatic sampler mounted at the entrance and exit from the treatment plant (Figure 
2). 

 

24 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 

 

Figure 2. Sampler for the daily and hourly collecting of the influent and effluent 

Monitoring of the physico-chemical parameters is achieved instantly through temperature 
sensors, pH, nitrate, nitrite, phosphorus, that monitor the influent and the effluent of the wastewater 
treatment plant (Figure 3). The wastewater treatment plant is provided with touch screens which 
monitors the physico-chemical parameters measured with the help of sensors from biological 
basin. There are also portable touch screens, that can be mounted with ease in the existing supports, 
in many points of the wastewater plant. 

 

 

Figure 3. Types of sensors used in the plant 
 

3. THE TECHNOLOGY OF THE SEWAGE NETWORK 

Description of the sewage network 

The Livada urban agglomeration currently includes only town Livada, and in the future (it is 
expected) that the villages Livada Mica and Adrian would join. The sewerage system of the Livada 
urban agglomeration serves 4824 inhabitants, which represents approximately 75.4 % of the total 
population of the urban agglomeration (6400 inhabitants). Wastewater flow that was collected and 
treated, measured at year 2015 level was 612228 cubic meters. The number of damages which 
appear on average on the course of one year in the sewerage network is 44 flaws per 100 km, and 
the infiltrations in the collectors are estimated at 282047 m3/year, that represents 46%. 

The Livada urban agglomeration wastewater collecting system has a total length of 22.87 km 
(Figure 4). The collecting of wastewater is done in a divider system, and the network was 
developed in stages, so that presently, sewerage networks over 20 years old exist, but also new 
networks, carried out in the last two years. The number of flaws per 100 km sewerage network 
was 43.78 in 2015. 

Because of the structure of the natural terrain, in certain areas of the urban agglomeration, 
wastewater pumping is necessary. In this regard, in the sewerage networks there are 16 wastewater 

25 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
pumping stations with 12 and 36 cubic meters/hour, according to FIDIC red project. The pumping 
stations discharge lines are carried out from PEID and have diameters of 110 mm and a length of 
0.98 km. Wastewater treatment of the Livada urban agglomeration happens at the wastewater 
treatment plant located north-east of town Ardud, in the lowest part of the area. The 
mechanobiological wastewater treatment plant with advanced nitrogen and phosphorus removal 
has the capacity of 33.4 l/s and 4995 P.E. 

 
Figure 4. Situation plan of the Livada wastewater treatment plant 

 
The Livada wastewater treatment plant technology 

The Livada wastewater treatment plant is a performance ministation which is designed for 
4950 equivalent population. The wastewater treatment plant is made up of the primary treatment, 
the biological treatment and sludge treatment parts, according to figure 4. The wastewater 
treatment plant is equipped with state-of-the-art equipment, and the technological parameters are 
monitored by means of a high performance SCADA system, and yellow FIDIC. The equipment of 
the laboratory allows monitoring of the physico-chemical parameters required by the given 
operating permit, issued by National Administration “Apele Române”.  
 

 

 

 

Figure 5. Situation plan of the Livada wastewater treatment plan 

26 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
The mechanical stage consists in the process of eliminating large solid material (tree 

branches, plastic materials, glass) by means of rare grills. The Livada wastewater treatment plant 
uses an innovative primary treatment system, that gathers into one compact system the fine step 
screens, the sand trap system with the grit treatment equipment and the fat separator (Figure 3). 
The retention of fine scrapes (paper, textile materials, leaves), that pass the rare grills and sand 
separation is important in order to prevent damage to the pumps, that pump water in the biological 
stage. It is important that the separation of fats and oils is achieved before the biological treatment 
phase, so that to do not influence the biological treatment process. This compact rare grills-sand 
trap-separator system is also very useful for maintenance and operation [3-4]. The plant is 
equipped with a by-pass, with the purpose of an additional water quantity retrieval. 

The wastewater treatment plant is equipped with an innovative vitiated air elimination 
system, from within the mechanical treatment rooms, the blower room and the mechanical 
treatment building, through catching with the help of a ventilation system and then neutralising 
with the help of a scrubber (biofilter) placed in the blower room (Figure 6). 
 

 

 

 

Figure 6. Primary treatment stage 
 

The biological treatment point has the purpose of reducing organic substances, nitrification, 
denitrification, extended biological reduction of phosphorus and aerobic stabilising of sludge by 
extended aeration with sludge age hydraulic control, and is divided across two lines, each 
containing the anaerobic, anoxic, aerobic compartments, with a continuous flowing and internal, 
respectively external recirculation system, according to figure 7. Each anaerobic and anoxic tank 
is provided with one low speed mixer, for continuous mixing of the biomass [13]. The biological 

27 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
purge extended aeration process, achieved in anoxic compartments, implies an age of 25 days for 
the sludge, nitrification of the influential ammonium taking place. The denitrification process 
consists in the reduction of oxygen consumption and the recovering of alkalinity used because of 
nitrification. In the anaerobic compartment, the chemical reduction of phosphorus through 
precipitation with ferric chrloride (FeCl3) is achieved (Figure 7 - The installation for inovative 
dosing ferric chloride). 
 

 

 

 

Figure 7. Biological treatment stage 

The wastewater treatment plant is perfectly adjusted and automatized to reduce the 
phosphorus, this is realised mostly in the biological stage and if only the charges are too big, it is 
used the chemical precipitation by ferric chloride. The calculus of the coagulant dose necessary 
for the chemical precipitation of phosphorus shall be achieved in proportion to the effluent flow 
rate, by on-line measurement of the phosphorus concentration in the effluent. Following the 
hydraulic control of the age of the sludge, through extraction of the excess sludge at MLSS 
concentration, out of the bioreactor, directly from the connecting pipe between the biological 
reactors and secondary decanters, excess sludge will be evacuated directly into the mechanical 
thickening unit [14]. 

The secondary decanters are longitudinal, with suction. The extracted sludge with the 
volumetric pumps with lobes set on the gangway of the mobile bridge, will be transported through 
gravity towards the box header, from the entrance to the biological reactors. The mobile bridge is 

28 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
equipped with a surface scraper for collecting and evacuation of foam into the excess sludge 
thickening unit. Depending on the measured concentration of the ammoniacal nitrogen and of  
nitrates automated control of the flow of the internal recirculating pump will be achieved, and the 
oxygen concentration that shall be maintained in the aerobic compartment will be determined. 
Depending on the necessary concentration of the dissolved oxygen, the local PLC will control the 
revolution of the volumetric air-blower [15]. 
 Sludge treatment appeared following the purge of water is a biomass that includes semi-
fluid and olfactory residues, in which solid materials between 0.25% and 12 % are to be found, 
according to the applied treatment [16]. Sludge treatment is centered on reducing the quantity and 
volume of the sludge, in order to reduce evacuation costs and in order to reduce health risks during 
the evacuation. The sludge that appears contains organic compounds, heavy metals, pathogenic 
microorganisms, biodegradability resistant [17]. Excess sludge is mechanically concentrated, with 
polymer addition, from the MLSS concentration to a 5% concentration in mechanical thickening 
units. The dehydration undertakings formed through centrifuge (Figure 8), imply drying of the 
sludge at a concentration of 25 %, then, through drying on the covered drying beds, sludge is 
obtained, with 35% dried substance [18]. 
 

 

 

Figure 8. Sludge treatment stage 

29 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
SCADA system of the Livada wastewater treatment plant implies a workstation, placed in 

the wastewater treatment plant control room and two redundant servers, one of which is placed in 
the wastewater treatment plant control room, and the other one in the Satu Mare dispatch. The 
server placed in another location will simultaneously be a workstation too and will ensure fiber 
optic transmission of the signals measured, from the wastewater treatment plant towards the central 
dispatch and, also, reception of the control instructions, from the central dispatch in order to be 
locally executed (remote control). The SCADA system is composed of PLCs, for each of the 
wastewater processing lines, PLCs for every sludge processing line, PLC for the electrical power 
station, touchscreen operating panels, two 27" monitors for parallel viewing of the water line and 
sludge line (Figure 9) and printers. Alarms, events, and reports are being monitored. 
 

 

Figure 9. SCADA system 
 
  To seal the pipes crossing parts of the biological basin, we used the new sealing system, 
sil-link (Figure 10), which is mounted on the pipe and than, the screws are jointed in the same 
time, to perfectly sealing.  
 

 

Figure 10. Sealing system used in the wastewater treatment plant 
  
 The electrical generator (Figure 11) assures the continuity of charging with electrical 
energy in case of power outage of the wastewater treatment plant, necessar for a 24-hour 
functioning. 
 

 

Figure 11. The electric generator 

30 
 
 
 
 
 



S C I E N T I F I C  A N D  T E C H N I C A L  C O N F E R E N C E  
S U S T A I N A B L E  S O L U T I O N S  I N  W A T E R  M A N A G E M E N T  2 0 1 7  

 
4. THE EVALUATION OF THE EFFICIENCY OF WASTEWATER TREATMENT 

PLANT LIVADA 
 
The efficiency of the treatment plant is given by the capacity of the treatment process, with 

respect to diminishing charges from the effluent towards the influent, reason why the physico-
chemical parameters of the influent and the effluent are being monitored [19]. 

In table 1 is shown the evolution of physico-chemical parameters of the wastewater at the 
entrance of the wastewater treatment (influent) and the effluent of the wastewater treatment. 
Monthly, averages were calculated from the daily averages collected by the sampler for the 
physico-chemical parameters of the effluent and influent, according to table 1. 

The analysed physico-chemical parameters were: chemical oxygen demand (COD), 
biochemical oxygen demand (BOD), total suspended solids (TSS), ammonium, total nitrogen and 
phosphorus, in mg/L in influent and also in the effluent of water treatment plant. 

 
Table 1. Monthly averages of the physico-chemical parameters for the influent and effluent  

of the wastewater treatment plant 
 

 
From the microbiologically standpoint, were observed amoebe, filamentous bacteria, free 

ciliates (small Anfilepides, Paramecium caudatum), fixed ciliates (vorticella microstoma, 
Opercularia) and denitrifying bacteria. 
 

5. THE ANALYZE OF RISKS 
 
International tendencies in the past years put a special stress on the management of risks, 

which, at the moment when they are identified and assessed, will be at the foundation of future 
necessary investments. Mandatory, studies and analyses must be very well founded, in order to 
replace subjectivism, that predominates in decision making. Risks are split into two big categories: 
risks that affect the resource and can contain natural hazards, and those caused by man, and the 
category of risks that water companies have to confront. 

The risk of pollution is low, considering the fact that, the Livada sewage treatment plant is 
placed on a field and a long way away from the first houses  (approximately 300 m). 

The risk of extreme climatic events (abundant rain) is low, considering the fact that, in 
Livada, in the last 50 years, such extreme climatic conditions have not been found, but, in the case 
that it happens, the plant cannot take over the entire quantity of water, which is why the water 
surplus is by-passed and a loaded, untreated quantity of water can reach the emissary. 

The risk of formation of unpleasant scents is low in the sewage treatment plant, because 